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Figure 1 and 2 outline a comprehensive treatment algorithm on Genital Protozoal Infections, aimed at addressing 
the different lines of treatment after thorough review of medical and economic evidence by CHI committees. 

For further evidence, please refer to CHI Genital Protozoal Infections full report. You can stay updated on the 
upcoming changes to our formulary by visiting our website 
at  https://chi.gov.sa/AboutCCHI/CCHIprograms/Pages/IDF.aspx 

Our treatment algorithm offers a robust framework for enhancing patient care and optimizing treatment outcomes 
across a range of treatment options, holding great promise for improving healthcare delivery. 

Treatment algorithm – December 
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Supporting treatment algorithms 
for the clinical management of  

Genital Protozoal Infections  
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Figure 1: Trichomoniasis treatment algorithm 
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Trichomoniasis Management 

Women 

Metronidazole 400-500 mg BID for 7 
days 

Or 

Metronidazole 2 g PO single dose 

Alternative: 

- Tinidazole 2 g PO single dose  

- Tinidazole 500 mg PO BID for 5 days

- Secnidazole 2 g PO single dose 

Men 

Metronidazole 2 g PO single dose 

Alternative: 

- Tinidazole 2g PO single dose 

- Secnidazole 2 g PO single dose 

- Metronidazole 400-500 PO BID for 7 
days

Pregnancy

Metronidazole 2 g PO single dose 

Or

Metronidazole 500 mg PO BID for 7 
days  

(preferably not during 1st trimester)

Alternative:

Metronidazole gel 0.75%, one full 
applicator (5 grams) intravaginally, 

twice a day for 7 days

Sexual Partners

- Abstain from sexual activity

- Metronidazole 2 g PO as a single 
dose.

Repeat treatment with the same 
treatment regimen in case of 

reinfection
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Trichomoniasis Management

Recurrent or Persistent Infection

- Metronidazole 2 g PO single 
dose 

or 

- Metronidazole 500 mg 2 times/ 
day for 7 days

or 

- Metronidazole 2 g PO once 
daily for seven days (total dose 

14 g)

Alternatives:

- high-dose oral tinidazole 2 g daily 
plus intravaginal tinidazole 500 mg 2 

times/day for 14 days. 

- If this regimen fails: high-dose oral 
tinidazole (1 g 3 times/day) plus 

intravaginal paromomycin (4 g of 
6.25% intravaginal paromomycin 

cream nightly) for 14 days

Metronidazole-Resistant 
Infection

- Tinidazole 2 g daily PO for 14 days + 
vaginal tinidazole 500 mg BID for 14 days 

(total drug dose 42 g) 

OR

- Tinidazole, 1 g PO three time a day for 14 
days + vaginal boric acid, 600 mg, BID for 

28 days

OR 

- Tinidazole 1 g PO three times a day + 
vaginal paromomycin 6.25% given as 4 g 
intravaginally at night (ie, 250 mg of drug 

per dose), both for a total of 14 days 

OR 

- Secnidazole 2 g PO daily for 14 days + with 
boric acid 600 mg suppository vaginally BID 

for 14 days

Drug Allergy

- Metronidazole desensitization 

OR 

- Secnidazole 2 g PO single dose

Alternative:

- Vaginal Boric Acid 600 mg 
intravaginally BID, alone or in 

combination with other agents, 
for at least 60 days 

- Intravaginal Paromomycin 

HIV and Immunosuppressive 
Patients

- Metronidazole 2 g PO single 
dose 

OR 

- Metronidazole 500 mg PO daily 
for seven days

Bacterial Vaginosis coinfection

Secnidazole 2 g PO single dose 

Figure 2: Trichomoniasis treatment algorithm (cont'd) 
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